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WHAT’S INCLUDED
Please check if your camera and accessories are all included in the product package.

Appearance Item Name Quantity

INSTALLATION BOX 1

INSTALL BRACKET 1

Gasket (for SBP-300WM1/WMW1) 1

Gasket (for SBP-300WM/WMW) 1

RUBBER HOUSING 1

BRACKET ADAPTOR 1

Appearance Item Name Quantity

MOUNT CAP 5

MOUNT CAP fastener 1

M10 x L22 screw (to attach the install bracket) 4

M8 x L20 screw (to attach the housing) 4

M3 x L6 screw  
(to attach the bracket adaptor and media convert) 4

M10 x L12 wrench bolt (to attach SBP-300WM/WMW) 4

M10 x L20 wrench bolt (to attach SBP-300WM1/WMW1) 4

M4 x L8 screw (to attach the media convert) 2
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INSTALLATION

1. Push the locking lever on the door to separate the housing and door.

2. Undo the four screws to separate the bracket adaptor. 
Lock the unused piping hole with the attached mount cap. 
Use a mount cap fastener to attach the mount cap.

BRACKET 
ADAPTOR

Mount cap  
fastener Mount cap

3. Remove the double-sided tap on the rear side of the gasket and affix it to the door. 
Attach the wall mount to the door using the four M10 screws. 
< Tighten each of the four screws a little at a time so that the wall mount is evenly pressed 
to the gasket. > 

DOOR

HOUSING

LOCKING 
LEVER

LOCKING LEVER
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INSTALLATION

1. Push the locking lever on the door to separate the housing and door.

2. Undo the four screws to separate the bracket adaptor. 
Lock the unused piping hole with the attached mount cap. 
Use a mount cap fastener to attach the mount cap.

3. Remove the double-sided tap on the rear side of the gasket and affix it to the door. 
Attach the wall mount to the door using the four M10 screws. 
< Tighten each of the four screws a little at a time so that the wall mount is evenly pressed 
to the gasket. > 

 • Use of SBP-300WM1/SBP-300WMW1 wall mount (with M10 x L20 screws)

DOOR
GASKET

HOUSING

 • Use of SBP-300WM/SBP-300WMW wall mount (evenly securing the wall mount 
inside the gasket groove as shown in the image below.) (with M10 x L12 screws)

DOOR
GASKET

GASKET

J Please assemble 
the set in such a 
way that the lock tab 
faces down into the 
slot in the installation 
direction.
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4. Attach the install bracket to the wall, corner mount (SBP-300KM/SBP-300KMW) or pole mount 
(SBP-300PM/SBP-300PMW) using the M10 screws. 
Only use the 4 screws included in the accessories as shown in the image below.

Screw (circular head, with M10 x L22 screw)

 • Installation on the wall

 • Pole Mount

 • Corner Mount

5. Place the housing on the install bracket as shown in the image.

 ` To install it on the wall, attach the rubber housing as shown in the figure. 
The rubber is not waterproof. It is decorative only, serving to hide a gap. 
Therefore, if the cable is inserted into the main body separately and not through the duct on the wall, the insertion 
point of the cable must be completely waterproof. 
If this is not done, any water leaks may cause problems.

6. Secure the housing to the install bracket using 4 M8 screws in the same ways as "No. 4" in the 
installation procedure.
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4. Attach the install bracket to the wall, corner mount (SBP-300KM/SBP-300KMW) or pole mount 

(SBP-300PM/SBP-300PMW) using the M10 screws. 
Only use the 4 screws included in the accessories as shown in the image below.

5. Place the housing on the install bracket as shown in the image.

 ` To install it on the wall, attach the rubber housing as shown in the figure. 
The rubber is not waterproof. It is decorative only, serving to hide a gap. 
Therefore, if the cable is inserted into the main body separately and not through the duct on the wall, the insertion 
point of the cable must be completely waterproof. 
If this is not done, any water leaks may cause problems.

6. Secure the housing to the install bracket using 4 M8 screws in the same ways as "No. 4" in the 
installation procedure.

Cable

Waterproofing 
needed
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7. Insert the external cable into the main body using a pipe. 
Wrap the thread of the pipe screw with Teflon tape to protect against water leakage problems. 
(Make sure that water leaks will not cause a problem at the cable insertion point.)

8. Install the power adaptor and media converter using the bracket adaptor, and connect the external cable.

CABLE

Teflon tape

Power  
adaptor

BRACKET ADAPTOR

MEDIA CONVERTER

9. Pull the cable out through the door and wall mount and mount the door on the housing.
(Return the locking lever to its original position and check that the hinge is properly attached to the 
housing.)

10. Fasten the door to the housing using a hexagonal wrench. (Tighten the screws while pressing the 
door with your hand as shown in the image below. Then tighten each of the screws a little at a 
time to make sure that the door is tightly pressed to the housing.)



English _11

installation & connection
7. Insert the external cable into the main body using a pipe. 

Wrap the thread of the pipe screw with Teflon tape to protect against water leakage problems. 
(Make sure that water leaks will not cause a problem at the cable insertion point.)

8. Install the power adaptor and media convert using the bracket adaptor, and connect the external 
cable.

9. Pull the cable out through the door and wall mount and mount the door on the housing. 
(Return the locking lever to its original position and check that the hinge is properly attached to the 
housing.)

10. Fasten the door to the housing using a hexagonal wrench. (Tighten the screws while pressing the 
door with your hand as shown in the image below. Then tighten each of the screws a little at a 
time to make sure that the door is tightly pressed to the housing.)

Wall Mount

Cable

DOOR

HOUSING

LOCKING LEVER

LOCKING LEVER
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SPECIFICATION

Items Description

Dimensions (mm) W185.0 x D221.0 x H94.3 (mm)

Weight 3.4kg

Material STEEL, ALUMINUM, SILICON

PRODUCT OVERVIEW 
Unit : mm (inch)

MEMO
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